


FINAL

ENVIRONMENTAL IMPACT REPORT AND STATEMENT
(D-EPA-24003-CA)

SAN FRANCISCO WASTEWATER MASTER PLAN
MAY 1974

SCH 74040876

Prepared by:

U. S. Environmental Protection Agency
Pacific Southwest, Region IX

100 California Street

San Francisco, CA 9411

City and County of San Francisco
Department of City Planning

100 Larkin Street

San Francisco, CA 94102

With technical assistance by:

City and County of San Francisco J. B. Gilbert & Associates
Department of Public Works Spectrum-Northwest
ReSDOZi%ij? Officials: . _
/ &W&Z %% 4 %@,@Z«a&z
Paul De Falco, Jr. Selina Bendix, PhD
Regional Administrator Environmental Review Officer
Environmental Protection Agency City and County of San

Region IX Francisco
[...]
Tunnel Storage Required, mil. cu. ft. 2.51
Avg. Cross-sectional area required

for storage, sq. ft.! 68
Cross~-sectional area re?uired for

peak dry weather flow 65
Total cross-secticnal area required,

sq. ft. 133
Avy. diameter required, ft.? 13

Slope required for 5.0 fps"
Velocity at n = .013
Flowing full .00040

lBased on a length of 37,000 ft.

2]1.5 x the projected average flow of 98 mgd fram the
North Point and Southeast Treatment Plant zones at
3.5 fps.

‘Minimmm diameter required at outlet end to transport
ocotbined flow treatment rate of 991 cfs fram North
Point and Southeast Treatment Plant zones at 5.0 fps
velocity is 16 ft.

"Manning' s "n".

The sum of these two areas determines the average cross-
sectional area of a possible simple tunnel design. As

the storage fills, transport capacity for the wet weather
treatment rate could be automatically established without
requiring additional storage area. The table also shows
the minimum slope required to maintain suitable velocities.
The total fall in the 37,000-foot length of tunnel is

15 feet.

The nearly vertical walls of the tunnel would be self-
cleaning, and the grade of the tunnel would provide self-
cleansing velocities for the dry weather flow. This
alternative would provide common storage volume for the
North Point and Southeast drainage areas. A regulating
gate at the tunnel outlet near Southwest may provide the
necessary flow control. Every effort will be made to
simplify the tunnel design to minimize initial cost

and potential maintenance and operation problems.

104


https://dianet.er
https://Wastewat.er

FIBURE V-10
SCHEMATIC DIAGRAM OF WET
WEATHER CONTROL

SEPARATION

/ STRUCTURE

DRY WEATHER FLOW & HEAVY STORM MATERIAL SEWAGE

N\

v X

CONTROL

DILUTE
STORM
FLOW

GATE :
1 __| CONTROL

SYSTEM

-1
[
|
[
|
1
|
|
!
l
[
I

A TREATMENT

PLANT

STORAGE® >[>'§:“—_//

CONTROL
GATE

OVERFLOW

*TUNNELS OR INLAND
RETENTION BASINS




FIBURE V-II
TUNNEL PERSPECTIVE

Duaee, >

(S B

. Wb £F e

R SYE A Y CTTY I

SEPARATION STAUCTIRE — -/
DviRE, Dl

pIC €LTEY
- hl f =
$:0bwaLK S MINIMA . PRO®ERTY
ST 88T ACCES. +.7v  — EnvtRANCE RAQUIREMENT -
\ /
FREGY 22 I4TANE S | e ,’r
I ' ~CoNTRO. e A
Room .
!~ -
STREET SURFACE -
s 1L P4
( 5 Ewwdust 3® 4
TO Ziesk !
- .‘ -l

CovER DAPTH

SEraRa-:

INLE

EruhuST AR DUC-L

MPLGINGS <D
RIES 30~ 9
VARIES 8 50

AND

L Wits

CoNTRAL

a3

ZTORAGE

COMPARTUENTS -)
LACKNERy STrUTTURE \

ELEvaTOot
SwarF: -

4 M- reese as
. ‘ fupie

SToRAGE Cou-
PAPTUENT ACCFSS

NP WATER SuP®_y
POR WASNOOWN S187T
HiGa PRESSuRE
WASUDOwWN SYSTEN
2TAT:ONS AT
Jo' crag

SToORaGE

£29°0d0’)

T AL T CCuDIRTUHENT

e

4.CE58 {

TRANSPCRT CoM ku?& roR
CONTINUQUS RLON “THNR Y
LAKE memcep Y“AYMUIY H.MIT

Lav

- At .
nEdv ¢

ORY WEATSA Flow
AND WiAVY STOXM
VATELIA. DRECY TO

2 TRANSAORT COMFPIRTMENS

~

D LLTE STOTH € o or
T2 2To¢aAGE

[
%&ﬁ’cx

Oinz ! AITIN

~D:3r0eyToN
TEOuvOW

INELLENT DOWNCOMETS
P

5-DIvERT R_OAT
s [Tl 4

O
S9.

“Ran§sPOPT caunn-n YV

e

!QYJ

- UPSTREAM

Con.b ries SINER

y

\

|




FIGURE V-I2
SCHEMATIC SECTION OF TUNNEL

SEWER

SEPARATION
STRUCTURE

DILUTE STORM FLOW — |

T ——— DRY WEATHER FLOW
8 STORM FLOW WITH
VENT SHAFTS HEAVY MATERIAL

8 ACCESS AT
PERIODIC
INTERVALS

. UTILITY CHASE
FOR AGCESS,
VENTILATION
8 PIPING

AUTOMATIG
WASHDOWN
| STORAGE SYSTEM
| (25'x300) | [
T0 g | il CONTROL GATES
LAKE MERCED || & L |F
TREAT. PLANT  |fRS tccont ]}
-— [ TRansPORT ZH
<—— (0P R DAV RN HRITUO0TYREY W LN




The Wastewater Master Plan

The tunnel storage and transportation system will be
evaluated in detail to determine if a less complex
design would provide dependable service at less cost
and with fewer operation and maintenance problems.
Master Plan facilities will be evaluated to assure that
the proposed system offers the most economical balance
of local storage, transportation, centralized storage,
and storage available at the treatment plant.

There are still many unresolved questions with respect
to total implementation of the Master Plan with respect
to storage alternatives. Therefore, data being gathered
by the rainfall gages, wastewater flow meters, and the
retention basin will be used to determine the most eco-
nomical balance between localized and tunnel storage

for each watershed.

TREATMENT
The Master Plan Report studied wet weather treatment from

two viewpoints: a dual functioning facility combining both
storage and treatment and physically separated units.

Dual Functioning (Treatment/Storage) Facilities

The comprehensive report notes that to provide multiple treat-
ment units at the shoreline for maximum storm flows without
storage would require large volumes of tankage. For example,
at an overflow rate of 1,740 gallons per day per square foot
(the peak rate selected for the Master Plan's Southwest
facility for Level I treatment) and a 10-foot water depth,
equivalent to a detention period of 60 minutes, capacities
would be required as shown below:

Storm Frecquency Volume
5 year 79 million cubic feet
10 year 94 million cubic feet
25 year 111 million cubic feet
50 year 119 million cubic feet
100 year 139 million cubic feet

Such volumes would function as storage basins up to the

time that the tankage became full, after which the treatment
operation would be initiated. Thus the provision of adequate
treatment capacity to handle high flow rates also provides
large storage volumes.

105



The Wastewater Master Plan

It is interesting to note that the storage capacity provided
by the Master Plan is approximately 9 million cubic feet or

only 11 percent of the 5-year dual functioning facility
value.

Further complications associated with providing dual storage/
treatment units are that they would logically have to be
located on the shoreline to fully capture area flows, thereby
compounding land acquisition problems. Also the problems

of dewatering the basins after storms and solids disposal
would still have to be resolved.

Physically Separated Units

The alternative to providing such large treatment capacities,
is to consider the use of storage to retain the excessive
flow for treatment through intermediate capacity plants when
runoff exceeds the available capacity. The reduction in
peak flows can be considerable if the basin has capacity

to retain all flow until the peak has passed.

The Master Plan considered treatment capacities varying from
340 mgd (the maximum hydraulic capacity of the existing
plants and equivalent to 0.02 inches per hour of rainfall
plus the existing dry weather flow) to 1,000 mgd (equivalent
to 0.10 inches per hour of rainfall) operating in conjunction
with storage. Larger treatment capacities were analyzed
with zero storage.

The treatment rate proposed in the Master Plan Report was
1,000 mgd. The proposed plant capacity, while large, is
within reason. It amounts to 8 times the projected average
dry weather flow, or three times the capacity of the existing
plants, and with the help of the storage retention basins
will treat combined storm flows many times larger. The

plant capacity of 1,000 mgd is the maximum hydraulic capacity,
whereas treatment plants are commonly rated at their design
treatment capacity for average flows with the hydraulic
capability of 1.5 to 3.0 times the average flow.

Proposed Treatment System

A flow diagram of the proposed Southwest treatment facility
is shown on Figure V-13. Data on rainfall characteristics
and treatment systems have permitted estimates of the desired
treatment plant capacity and treatment processes. Additional
rainfall data will be analyzed to define the desired treat-
ment capacity and the pilot plant studies will provide

106



FIOURE V-I3

PROPOSED SOUTHWEST WATER POLLUTION CONTROL PLANT CONCEPTUAL FLOW DIAGRAM

PERAIC GHLORIDE

ADDITION

TREATMENT PLANT

TO SOUTHEAST SLUDGE

MAXE UP
LIME

wW-0w FLOW

WASTE $OLIDS

—
RECALCINATION
}

TO LANOFILL

SUE KOTE

CHEMICAL

-ABDITION, |,y 0w FLOW

% PLoccULATIOR [ TROOMGD_MAX ]
ww ExXCESS

(790 NGO MAX)

-‘———-7————--——

* »
COMMINUTYED PUNMP
SAIT TO LANDFILL o sCRELNINGS PRINARY
{ 0L 103
HEADWORKS PHISICAL
CHEMICAL
ww-0W FLOW ww-0w FLOW
19an scaenn TREATWENT
(|ooo N8D MAX) ¢ communitons
3 eniT cnamnane
fo"
|
T OACKWAIM RETUAN FLOW
| .
1
1
L R - e - - - -
:ﬂAL weDIA : | witmoeew : :
M TROGEN
\ FILTERS N g —_— -1, REMOVAL | > —_—— 1)
| | } FACILITY ,
. L - - - - - - - - -
T
l \ nEcLamaTiON /
| STAGE
|
t
, Camson
+ COLUMNS :— ——— e ——— e e . — — — —
) .
N B

MAKE UP .{
'

CARBON

NOTE
1

c-=-""
Lo d

PLANT AR ABOVE AREAS WHERE
1S BROKEN 1S TO BE€ PLACED UNMOER MEGATIVE PREISURE
AND EXMAUSTED THAOUGH RECALCINATION FURNACES.

CARDON RESENERATION

WATER SURFACE

—~

RECLAIMED WATER FOR REUSE

RECREATION, IRRIGATION,
GAOUNDWATER RECMARGE

AECAAGONATION
REACTOR

-WwW-0W FLOW
(230 MGD MAX )

BLENDED
ww-0w FLOW

CHLORINATION

OCEAN OISCHANGE
VIA OUTFALL AND

SKPARATE DWFUSERS

R ORY SgaTEEN FLOW

SYMBOLS
vw-1e weyans
—— TaeT 1 PLBE PATH
e sTaee ¢ -
f : STAGE | TREATHENY POACESS
——
T ET
staen ¢ "
L = =)




The Wastewater Master Plan

information on the most efficient combination of treatment
processes. The plant is presently envisioned at a maximum
capacity of 1,000 mgd. 1Initial treatment of the entire flow
is proposed to consist of gross solids and grit removal,
chemical addition with low-dose ferric chloride, and sedi-
mentation. Following initial treatment, the flow is to be
split with a maximum of 250 mgd receiving further treatment
and the remainder, up to 750 mgd, being chlorinated and dis-
charged.

The secondary treatment level with a maximum capacity of

250 mgd will be operated continuously treating the entire

dry weather flow and the portion of wet weather flow up

to 250 mgd. The additional treatment for the 250 mgd flow

is planned to consist of high-dose lime addition followed

by flocculation, sedimentation, and recarbonation. Following
treatment, the effluent will be chlorinated and discharged.
From all available data, these processes appear to be
preferred above others; however, they are considered tentative
until the outcome of pilot plant studies.

Expected effluent qualities for various treatment levels
used in the Master Plan to determine the treatment necessary
to produce the desired effluent quality are shown in Table
V-2, These removal efficiencies are reasonable for the
treatment processes specified; however, more accurate
information will be developed from the pilot plant studies
currently under way.

A single wet-weather/dry-weather treatment plant was selected
because of operational advantages of having one year-round
staff and a continuously operating facility. The single
facility can also more economically treat runoff from the
City, due to its spatial and temporal variation, than can

be accomplished by individual treatment systems serving
various areas in the City. Individual plants located at the
three existing sites would require substantially greater
total capacity than a single plant to provide the same

level of control of wet weather waste discharges.

For disposal at the southwest corner of the City, wastewater
must be conveyed to that area. Since transportation will

be available, and operation and maintenance and capital costs
are lower per volume treated for large facilities, a single
plant in the southwest corner of the City is favored.

The site selected for the new plant (Southwest Water Pollution

Control Plant) as shown on Figure V-14 would occupy land now
under the jurisdiction of the City Park and Recreation

107



Parameter

Bioassay--96-hr TIL

Biochemical Oxygen

Demand (5-day)

Chenical Oxygen
Demand

0il and Grease,
Total

Aluminum

Cadmium

Ammonia (NH4=N)
Organic Nitrogen
Total Nitrogen
Total Phosphorus
Floatables
Settleable Matter

Total Suspended
Matter

Turbidity

TARLE V-2

The Wastewater Master Plan

EXPECTED EFFLUENT QUALITIES

VARIOUS TREATMENT LEVELS

Units

EXPECTED QUALITY

level I

$ swrvival 25

mg/1

mg/1

mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
ma/1
mg/1
mg/1
mg/1
mg/1
mg/1
ml/1l/hr

mg/1
JTU*

*Jackson Turbidity Units

120

300

30
2.2
0.02
0.1
1.3
0.07
0.02

18

12

30

16
0.7

<0.4

80
25

108

Level II

40

80

230

10
<1.5
<0.015
<0.05
<1.0
<0.05
<0.005
18

7
25

5

0.7
<0.4

40
20

level III

90

15

50

6
<1.5
<0.015
<0.05
<1.0
<0.05
<0.005
<0.015

2

5

2

0.1
<0.1

Secondary
Treatment

90
30
60

10
<1.5
<0.015
<0.05
<1.0
<0.05
<0.005
18

7
25
10

0.1
<0.1

30
10



FIQURE V-I4
SOUTHWEST WATER POLLUTION CONTROL PLANT LOCATION

= ]
»~»
: 4
5
14
:£—1
'—\_‘

v .
: N O [
> \ H b X
—~ X ™~
] o A4 .
zoo Q .
PADPOAD | — T T T
cossvaL woual fl = \
PotiiT ARBA ; ™ 9
1900 Y4ADY . Y . “,o

B OUNDARY LNk

- ~
1 e moR PRopoesho -
\ - T T7T 200 PARMNG LoT

>
<
3
4
°
X
U A
QES R RVAT ON
APPLOXY S0 Ac.
-
<
-
«
V)
RO POBRD
[/ wAKR MBRCRD
/ wWPCP B0UNDARY

£/ o
') / &
" NQ
<

/ STATE OF CALIFORMUIA
1/ NATIONAL GUARD

'/R ADPROX T 7.0 MRES
N 5TAGE )

PRQOCE &S AREA

LI YL ecave

PROPOSED LAKE MERCED WATER POLLUTION CONTROL PLANY SITR
(P=ePosio 200 PARILLG LOT AND BXIBSTING FRDRRAL AND BTATR PROPARTING



https://ZOO~-\.OT
https://CONTQ.01

The Wastewater Master Plan

Department, Federal Government, and a portion leased from
the City to the State. Present planning for the area has
been incorporated into the facility design.

The plant, as envisioned, would be designed to provide
maximum multiple usage of the plant area consistent with
long-range recreational planning efforts. It is anticipated
that through modern design and effort, side-by-side multiple
usage of treatment facility land area will be possible.

The experience in this regard at the Baker Street Air Flota-
tion Facility in the Marina area serves as a positive
example of what can be accomplished. At the present time,
the conceptual design for the proposed Southwest plant has
incorporated planned zoo parking facilities and some other
multi-uses. It was in this light that the City Park and
Recreation Department approved the Master Plan in principle.
A perspective view of a conceptual plant cross-section and

a conceptual flow diagram are presented in Figures V-15 and
V-16, respectively.

The system as proposed will treat all flow conveyed to the
treatment plant. No bypass at the plant is included in

the plans. It is proposed to discharge all untreated wastes
directly from the 15 drainage basins. It is possible for

the flow to exceed 1,000 mgd at the plant assuming intensive
rainfall in the Richmond-Sunset area as well as the north

and east portions of the City. It is more beneficial from

a water quality viewpoint to discharge untreated waste through
an ocean outfall than to the shoreline area when such are the
alternatives. Therefore, consideration will be given to
providing a bypass around the plant and into the ocean outfall
for flows exceeding 1,000 mgd. The desired capacity will

be determined by an analysis of the cost of the bypass measured
against the benefits of further reducing shoreline discharges.

The following statement is taken from the Master Plan:

Page IV-2: "There is an optimum treatment capacity,
storage volume relationship which is dependent upon
the relative costs of each. For this analysis the
0.10 inch per hour rate appears to be the breakpoint
for optimum treatment for the range of withdrawal and
treatment. The equivalent plant capacity for the
0.10 inch per hour rate is 1,000 mgd which is the
ultimate Master Plan treatment rate."

The Master Plan Report specified a treatment rate of 1,000

mgd, as being the most cost-effective within the range of
storage being considered. Relationships between effectiveness,
storage capacity, and treatment rate are presented 'in the
Report.

109



The Wastewater Master Plan

Proposed Ocean Outfall

As previously discussed, the outfall proposed in the Master
Plan will have the following design flows: (1) average dry
weather, 125 mgd; (2) peak dry weather, 340 mgd; and (3) peak
wet weather, 1,000 mgd. Because of the great variance in
these design flows, the Master Plan proposed a dual-purpose
ocean outfall designed to transport dry weather flows four
miles and wet weather flows two miles into the Ocean (see